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Package leaflet: Information for the user

Minims® Phenylephrine Hydrochloride 2.5% w/v
Minims® Phenylephrine Hydrochloride 10% w/v
Eye Drops, solution
Phenylephrine Hydrochloride

Read all this leaflet carefully before you start using this medicine because It contains 
important information for you.
•  Keep this leaflet. You may need to read it again.
•  If you have any further questions, ask your doctor.
•  If you get any side effects, talk to your doctor. This includes any possible side effects not listed 

in this leaflet. See section 4.

In this leaflet:
1.  What Minims® Phenylephrine Hydrochloride eye drops are and what they are used for
2.  What you need to know before you use Minims® Phenylephrine Hydrochloride eye drops
3.  How to use Minims® Phenylephrine Hydrochloride eye drops
4.  Possible side effects
5.  How to store Minims® Phenylephrine Hydrochloride eye drops
6.  Content of the pack and other information
1.  What Minims® Phenylephrine Hydrochloride eye drops are and what are they used for
Minims® Phenylephrine Hydrochloride contains a mydriatic agent. It is used to enlarge the pupil 
of your eye. Your doctor or eye specialist may use it to examine your eye more closely or as part 
of a treatment program.
Minims® Phenylephrine Hydrochloride 2.5% is indicated for children, adults and the elderly.
Minims® Phenylephrine Hydrochloride 10% is not indicated for children or the elderly, as this concentration 
is too strong. The doctor or eye specialist will use an alternative medicine in these patients.
2.  What you need to know before you use Minims® Phenylephrine Hydrochloride eye drops
Do not use Minims® Phenylephrine Hydrochloride drops if:
•  you are allergic to the active substance (phenylephrine) or any of the other ingredients of this 

medicine (listed in section 6)
•  you have a heart disease
•  you have fast heartbeats (tachycardia)
•  you have high blood pressure
•  you have bulges in major blood vessels (aneurysms)
•  you have an overactive thyroid gland (hyperthyroidism)
•  you have high blood sugar level (diabetes mellitus)
•  Patients on monoamine oxidase inhibitor, tricyclic antidepressant and anti-hypertensive agents 

(including beta-blockers)
•  Patients with closed angle glaucoma (unless previously treated with iridectomy) and patients 

with a narrow angle prone to glaucoma precipitated by mydriatics.
•  Use in patients wearing contact lenses
Do not use Minims® Phenylephrine Hydrochloride10% in children below the age of 12 years.
Warning and precautions
Use with caution in the elderly. Minims® Phenylephrine Hydrochloride 10% should not be used 
in children below the age of 12 years as children appear more sensitive to the risk of serious 
side effects.
Minims® Phenylephrine Hydrochloride 10% is not recommended to be used in children aged 12 to 
18years as adequate clinical experience is missing.
Ask yourself the following questions
•  Do you have narrow arteries in the head (cerebral arteriosclerosis)?
•  Do you have asthma?
•  Do your eyes develop increased internal pressure when the pupil is enlarged? The doctor or eye 

specialist will have checked to make sure that this problem will not affect you.
•  Are your eyes red or inflamed?
If the answer to any of these questions is yes, tell your doctor or eye specialist.
The active substance can cause the cornea to become cloudy if the surface of the cornea is 
damaged. The cornea is the transparent membrane covering the surface of the eye. Your doctor 
or eye specialist will take this into account before deciding to give you these eye drops.
Other medicines and Minims® Phenylephrine Hydrochloride
Tell your doctor or eye specialist if you are taking, have recently taken or might take any other medicines.
•  medicines for depression
•  any medicines to reduce your blood pressure (including medicines called beta blockers)
•  medicines to treat irregular heartbeats (quinidine or medicines called cardiac glycosides)
The active substance can react with several types of anesthetic (e.g. halothane). Your doctor will 
know about this. If you are having an operation your doctor will make sure that this problem 
does not affect you.
Pregnancy, breast-feeding and fertility
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, 
ask your doctor or eye specialist for advice before taking this medicine as he/she may decide to 
use these drops or to prescribe you an alternative.
Contact lenses
Your doctor will ask you to remove your contact lenses prior to the administration of the drops. 
There is no information on the effect of this product on contact lenses. Therefore, do not wear 
your contact lenses until the effects of the drops have completely worn off.
Driving and using machines
Some people find bright light (such as daylight) uncomfortable for a few hours after receiving 
Minims® Phenylephrine Hydrochloride.
This may make it difficult for you to drive.
As with all eye drops, your vision may be blurred after putting the drops in. Wait until your vision 
is clear before driving or using machines.
3.  How to use Minims® Phenylephrine Hydrochloride eye drops 
Sometimes a drop of local anesthetic may be used prior to Minims® Phenylephrine Hydrochloride 
to prevent the stinging effect of phenylephrine eye drops.
The drops are for single use only and provided in single use “Minims” units, to treat both eyes if 
both eyes are affected. Once opened, use immediately.
Discard any unused portion.
Dosage
The recommended dose is one drop in each eye. If necessary this can be repeated once only at 
least one hour after the first drop.
Phenylephrine 2.5% w/v: For examination of the eye, the normal dose for adults, elderly and 
children, is one drop in each eye. If necessary this can be repeated once only at least one hour 
after the first drop.
Phenylephrine 10% w/v should not be used in children below the age of 12 years. Minims 

Phenylephrine 10% w/v is not recommended for use in children aged 12 
to 18 years or elderly patients. If you are receiving this product as part 
of a treatment programme your doctor may suggest an additional dose 
schedule of one drop every 24 hours of the 2.5% w/v product.
Method of administration
Parents must be careful not to get this preparation in their children’s 
mouth or cheeks and to wash their hands and the child’s hands or cheeks 
following administration.
The doctor or eye specialist will normally put the drops in your eye for 
you, but if you are putting the eye drops in yourself, then follow these 
instructions carefully:
1.  Wash your hands.
2.  Use a mirror, this will help you to see what you are doing.
3.  Carefully dry your eyes using a tissue, Twist and Pull cap to separate from Minims body 

(Diagram 1).
4.  Pull your lower eyelid down gently, and then carefully place 1 drop inside your lower eyelid.
5.  Close your eye and blink a few times to make sure your eye is covered by the liquid.
6.  Close the eyelids. It is advisable to press gently on the inner corner of your eyelid for 

3 minutes. This will help stop the solution draining into your nose and throat.
7.  Repeat steps 4, 5 and 6 for the other eye if necessary, then throw away the Minims unit, even 

if some solution remains.
If you use more Minims® Phenylephrine Hydrochloride than you should, an overdose is very 
unlikely to occur. If you suddenly feel unwell after receiving the drops, tell your doctor or eye 
specialist or contact your nearest emergency department immediately.
If you forget to use Minims® Phenylephrine Hydrochloride, you should take the missed dose 
as soon as you remember, unless it is nearly time for the next dose, but you should not take a 
double dose to make up for a missed dose.
4.  Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.
Minims® Phenylephrine Hydrochloride may sting when the drops are first put in and your vision 
may become blurred. This will gradually wear off.
Serious side effects
Rarely, more serious reactions, including spasm of the artery of the heart, heart irregularities 
and heart attacks, have been reported after using phenylephrine solutions. These have usually 
occurred in patients using some 10% phenylephrine and already suffering from heart disease.
Other side effects
•  Not known: frequency cannot be estimated from the available data.
•  In some cases bright light can be uncomfortable for a few hours after receiving the drops.
•  Occasionally allergic reactions or conjunctival sensitivity (abnormal sensitivity of the conjunctiva 

(thin, clear, moist membrane that coats the white outer surface of the eye) to various 
substances with discomfort upon instillation) can occur.

•  The active substance can sometimes affect your circulatory system, causing increased blood 
pressure and palpitations (a sensation in which a person is aware of an irregular, hard, or 
rapid heartbeat), tachycardia (fast heartbeats) and other heart irregularities (extrasystoles and 
cardiac arrythmias).

•  Paleness around the eyes in preborn babies (this is relevant to the 2.5% formulation).
Additional side effects in children:
Not known: frequency cannot be estimated from the available data
•  Fluid or swelling in the lungs (this is relevant to the 10% formulation).
Reporting of side effects
If you or your child get any side effects, talk to your doctor, the doctor treating your child or 
pharmacist. This includes any side effects not listed in this leaflet.
5. How to store your eye drops
Keep this medicine out of the sight & reach of children.
Do not use the eye drops after the expiry date which is stated on the overwrap of each unit 
and on the carton after the letters “EXP”. The expiry date refers to the last day of that month.
Do not store above 25°C. Do not freeze. Store in the original package in order to protect from light.
The drops are for single use only and provided in single use “Minims” units, to treat both eyes if 
both eyes are affected. Once opened, use immediately.
Discard any unused portion.
Medicines should not be disposed of via wastewater or household waste. Ask your pharmacist how 
to dispose of medicines no longer required. These measures will help to protect the environment.
6.  Contents of the pack and other information 
What do your eye drops contain
•  The active ingredient is phenylephrine hydrochloride. Each Minims unit contains approximately 

0.5 ml eye drops solution of Phenylephrine hydrochloride 2.5% w/v (12.5 mg) or 10% w/v 
(50 mg).

•  Not all strengths may be marketed.
•  The other ingredients are sodium metabisulphite (E223), disodium edetate and purified water.
This medicine does not contain a preservative as it is a sterile single use unit.
Contents of the pack
Each carton contains 20 units.
Marketing Authorisation Holder:
Bausch & Lomb UK Ltd. - 106 London Road - Kingston-upon-Thames - KT2 6TN - UK
Tel: +44 (0)20 8781 2900 / Fax: +44 (0)20 8781 2901
Manufacturer:
Laboratoire Chauvin - Z.I.Ripotier - 07200 Aubenas – France
To report any side effect(s)
•  Saudi Arabia

National Pharmacovigilance center
SFDA call Center: 19999
E-mail: npc.drug@sfda.gov.sa, Website: www.sfda.gov.sa/npc

•  United Arab of Emirates:

Tel: 80011111, E-mail: pv@mohap.gov.ae, P.O.box: 1853 Dubai

•  Other countries:

Please contact the relevant competent authority.

Council of Arab Health Ministers

This is a medicament
•  Medicament is a product which affects your health and its consumption contrary to instructions 

is dangerous for you.
•  Follow strictly the doctor’s prescription, the method of use and the instructions of the pharmacist 

who sold the medicament.
•  The doctor and the pharmacist are the experts in medicines, their benefits and risks.
•  Do not by yourself interrupt the period of treatment prescribed for you.
•  Do not repeat the same prescription without consulting your doctor.
•  Keep all medicaments out of reach of children.

DATE OF PREPARATION: April 2021
Minims is a trademark of Bausch & Lomb Incorporated or its affiliates.  
© Bausch & Lomb Incorporated.
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نشرة العبوة: معلومات خاصه بالاستعمالبالاستعمال

مينيمزمينيمز®® فينيلفرين هيدروكلوريد ٢,٥٪ الوزن/الحجم فينيلفرين هيدروكلوريد ٢,٥٪ الوزن/الحجم
مينيمزمينيمز®® فينيلفرين هيدروكلوريد ١٠٪ الوزن /الحجم فينيلفرين هيدروكلوريد ١٠٪ الوزن /الحجم

نقط للعين، محلول
فينيلفرين هيدروكلوريد

اقرأ كامل هذه النشرة بعناية قبل البدء في استخدام الدواء لأنه يحتوي على المعلومات الهامة اقرأ كامل هذه النشرة بعناية قبل البدء في استخدام الدواء لأنه يحتوي على المعلومات الهامة 
بالنسبة لك.بالنسبة لك.

•  احتفظ بهذه النشرة. قد تحتاج لقراءتها مرة أخرى. 
•  إذا كان لديك أي أسئلة أخرى، استشر طبيبك. 

•  إذا حدثت لك أي آثار جانبية، تحدث مع طبيبك. وهذا يشمل أي آثار جانبية محتملة ليست 
مدرجة في هذه النشرة. انظر إلى القسم ٤.

في هذه النشرة:في هذه النشرة:
١.  ما هي نقط العين مينيمز فينيلفرين هيدروكلوريد ولِمَ تُستعمل

٢.  ما تحتاج إلى معرفته قبل استخدام قطرة العين مينيمز فينيلفرين هيدروكلوريد
٣.  كيفية استخدام مينيمز فينيلفرين هيدروكلوريد قطرات العين

٤.  آثار جانبية ممكنة
٥.  كيف يتعين حفظ نقط العين مينيمز فينيلفرين هيدروكلوريد

٦.  محتويات العبوة ومزيد من المعلومات
١.  ما هي نقط العين مينيمز فينيلفرين هيدروكلوريد ولِمَ تُستعمل١.  ما هي نقط العين مينيمز فينيلفرين هيدروكلوريد ولِمَ تُستعمل

تحتوي مينيمز فينيلفرين هيدروكلوريد على عامل موسع. إنه يُستعمل لتوسيع بؤبؤ العين. يمكن أن 
يستعمله طبيبك أو أخصائي العيون لكي يفحص عينك بصورة مقربه أكثر أو كجزء من برنامج علاج.

يستخدم مينيمز فينيلفرين هيدروكلوريد ٢,٥٪ للأطفال، للبالغين ولكبار السن.
لا يستخدم مينيمز فينيلفرين هيدروكلوريد ١٠٪ للأطفال أو لكبار السن لأن هذا التركيز قويٌ جدًا. 

سوف يستعمل الطبيب أو أخصائي العيون دواءً بديلًا لدى هؤلاء المرضى.
٢. ما تحتاج إلى معرفته قبل استخدام قطرة العين مينيمز فينيلفرين هيدروكلوريد٢. ما تحتاج إلى معرفته قبل استخدام قطرة العين مينيمز فينيلفرين هيدروكلوريد

لا تستعمللا تستعمل نقط العين مينيمز فينيلفرين هيدروكلوريد قطرات في حال كنت
•  أنت حساسٌ للمادة الفعالة )فينيلفرين( أو أي من المواد الأخرى )راجع قسم رقم ٦ من هذه النشرة(

•  تعاني من مرض قلب
•  تعاني من ضربات قلب سريعة )تسارع ضربات القلب(

• تعاني من ضغط دم عالي
•  تعاني من انتفاخات في أوعية دموية رئيسية )تمدد الأوعية(

•  لديك فرط نشاط الغدة الدرقية )فرط نشاط الدرقية(
•  تعاني من مستوى سكر عالي في الدم )مرض السكري(

•  المرضى الذين يتعاطون مثبطات أوكسيديز مونوأمين، والأدوية المضادة للاكتئاب ثلاثية الحلقات، 
والأدوية الخافضة للضغط )بما في ذلك حاصرات بيتا( 

•  المرضى الذين يعانون من زرق ضيق الزاوية )إلا إذا سبق العلاج الجراحي للقزحية( و المرضى 
الذين يعانون من الزاوية الضيقة المكبوبه للزرق من قبل موسعات الحدقة.

•  المرضى الذين يرتدون العدسات اللاصقة
لا تستخدم منيمز فنيلفرين هيدروكلوريد ١٠٪ للاطفال اقل من ١٢ سنة في العمر.

تحذير واحتياطاتتحذير واحتياطات
لايجب ان يستخدم منيمز فنيلفرين هيدروكلوريد ١٠٪ للأطفال اقل من ١٢ عام حيث تبين ان 

الأطفال اكثر حساسية للاصابة بأعراض جانبية خطيرة.
لا ينصح باستخدام مينيمز فينيلفرين هيدروكلوريد ١٠٪ للأطفال من عمر ١٢ الى ١٨ عام لعدم 

توفر تجارب سريرية كافية.
يستخدم بحذر مع كبار السن

إسأل نفسك الأسئلة التالية
•  هل تعاني من شرايين ضيقة في الرأس )تصلب الشرايين الدماغية(؟

•  هل تعاني من  ربو؟
•  هل يزيد ضغط العين الداخلي لديك عندما يتم توسيع البؤبؤ؟ سيكون الطبيب أو أخصائي 

العيون قد فحص للتأكد أن هذه المشكلة لن تؤثر عليك.
•  هل عيناك حمراوتين أو ملتهبتين؟

إذا كان الجواب على أي من هذه الأسئلة نعم، أخبر طبيبك أو أخصائي العيون الخاص بك.
يمكن أن تتسبب المادة الفعالة في أن تصبح القرنية غائمة إذا كان سطح القرنية متضرر. القرنية 

هي غشاء شفاف يُغطي سطح العين. سوف يأخذ طبيبك أو أخصائي العيون ذلك بالحسبان قبل 
أن يقرر إعطاءك نقط العين هذه.

مينيمز فينيلفرين هيدروكلوريد والأدوية الأخرىمينيمز فينيلفرين هيدروكلوريد والأدوية الأخرى
أخبر أخصائي العين أو الطبيب الخاص بك إذا كنت تتناول، او قد تناولت مؤخرا أو ستتناول أي 

ادوية أخرى.
•  أدوية للاكتئاب

•  أي أدوية لتقليل ضغط دمك )بما في ذلك أدوية تُسمى حاصرات بيتا(
•  أدوية لعلاج النبضات الغير منتظمة للقلب )الكينيدين أو أدوية تسمى جليكوسيدات القلب(

يمكن أن تتفاعل المادة الفعالة مع عدة أنواع من مواد التخدير )مثل الهالوثين(. سوف يعرف 
طبيبك ذلك. إذا كنت تُجري عملية فسوف يتأكد طبيبك من أن هذه المشكلة لا تؤثر عليك.

الحمل والرضاعة الطبيعية والخصوبة الحمل والرضاعة الطبيعية والخصوبة 
إذا كنت من الحوامل أو المرضعات، تعتقدي أنك قد تكوني حاملا، أو تخططي لإنجاب طفل، 

اسألي أخصائي العين أو الطبيب الخاص بك للحصول على المشورة قبل تناول هذا الدواء لأنه 
قد يقرر استخدام هذه القطرات أو يصف لك بديلاً.

عدسات لاصقةعدسات لاصقة
سوف يطلب منك طبيبك أن تُزيل عدساتك اللاصقة قبل إعطاء النقط. لا توجد هناك أية معلومات 

حول تأثير المنتج على العدسات اللاصقة. لذلك، لا ترتدي عدساتك اللاصقة حتى يزول تأثير 
النقط كليًا.

القيادة واستعمال الماكيناتالقيادة واستعمال الماكينات
يجد بعض الناس أن الضوء الساطع )مثل ضوء النهار( هو غير مريح لبضعة ساعات بعد الحصول 

على مينيمز فينيلفرين هيدروكلوريد.
قد يجعل ذلك من الصعب عليك أن تقود مركبة.

كما مع جميع نقط العين، يمكن أن تتشوش رؤيتك بعد وضع النقط فيها. انتظر حتى تتضح رؤيتك 
قبل القيادة أو استعمال الماكينات.

٣. كيفية استخدام مينيمز فينيلفرين هيدروكلوريد قطرات العين٣. كيفية استخدام مينيمز فينيلفرين هيدروكلوريد قطرات العين
أحيانًا يمكن أن يتم استعمال نقطة من مخدر موضعي قبل مينيمز فينيلفرين هيدروكلوريد لمنع 

الإحساس بالوخز لنقط العين فينيلفرين.
النقط موجودة في وحدات "مينيمز" خاصة لاستعمال مرة واحدة، لمعالجة كلتا العينين إذا كانت 

كلتا العينين مصابتين. حالما تُفتح، قم باستعمالها فورًا.
تخلص من أي كمية متبقية.

الجرعةالجرعة
الجرعة الموصى بها هي قطرة واحدة في كل عين. إذا لزم الأمر يمكن تكرار ذلك مرة واحدة 

فقط بعد ساعة واحدة على الأقل من الجرعة الأولى.
فينيلفرين ٢,٥ ٪ وزن /حجم: لفحص العين، الجرعة العادية للبالغين وكبار السن والأطفال، هي 

قطرة واحدة في كل عين. إذا لزم الأمر يمكن تكرار ذلك مرة واحدة فقط بعد ساعة واحدة 
على الأقل من الجرعة الأولى.

لا ينبغي أن يستخدم فينيليفرين ١٠٪ الوزن/الحجم مع الأطفال دون سن ١٢ عام. لا ينصح 
باستخدام فينيليفرين ١٠٪ الوزن/الحجم في الأطفال الذين تتراوح أعمارهم بين ١٢ و١٨ عام أو 

المرضى المسنين. إذا كنت تتلقى هذا الدواء كجزء من برنامج علاجي قد يقترح طبيبك جرعة 
إضافية كقطرة واحدة كل 24 ساعة من الدواء بتركيز ٢,٥

٪ الوزن/الحجم.

طريقة الاستخدامطريقة الاستخدام
على الوالدين أن يكونا حذرين من عدم وصول هذا الدواء الى فم أو خدي 

أطفالهم وغسل اليدين وإيدي الطفل أو الخدين بعد الاستخدام.
سوف يضع لك عادةً الطبيب أو أخصائي العيون النقط في عينك، ولكن إذا 

كنت تضع نقط العين بنفسك، فقم عندها باتباع هذه التعليمات بحذر:
١.  اغسل يديك.

٢.  استعمل مرآة، سوف يساعدك ذلك على رؤية ماذا تفعل.
٣.  قم بحذر بتجفيف عينيك باستعمال منديل ورقي، وإنزع الغطاء من 

جسم مينيمز للوحدة )رسم 1(.
٤.  إسحب جفنك السفلي نحو الأسفل بلطف، وبعد ذلك ضع نقطة واحدة 

بحذر داخل جفنك السفلي.
٥.  أغمض عينك وإرمشها لبضعة مرات للتأكد من أن عينك مُغطاة بالسائل.

٦.  أغلق الجفون. يوصى بأن تضغط بلطف على الزاوية الداخلية لجفنك لمدة ٣ دقائق. سوف 
يساعد ذلك على وقف تسرب المحلول داخل أنفك وحلقك.

٧.  كرر الخطوات ٤، ٥ و٦ للعين الأخرى إذا لزم الأمر، بعد ذلك قم بإلقاء وحدة مينيمز، حتى إذا 
بقي بعض المحلول.

إذا استعملت مينيمز فينيلفرين هيدروكلوريد أكثر مما ينبغي،إذا استعملت مينيمز فينيلفرين هيدروكلوريد أكثر مما ينبغي، فمن غير المحتمل جدًا أن تحدث 
جرعة مُفرطة. إذا شعرت فجأة أنك لست على ما يرام بعد الحصول على النقط، أخبر طبيبك أو 

أخصائي العيون أو اتصل بأقرب قسم الطوارئ لديك فورًا.
إذا نسيت أن تستعمل مينيمز فينيلفرين هيدروكلوريد،إذا نسيت أن تستعمل مينيمز فينيلفرين هيدروكلوريد، ينبغي عليك أن تأخذ الجرعة المفوتة حالما 

تتذكر، إلا إذا حان الوقت تقريبًا للجرعة التالية، ولكن لا ينبغي عليك أن تأخذ جرعة مضاعفة 
للتعويض عن الجرعة المفوتة.

٤. آثار جانبية ممكنة٤. آثار جانبية ممكنة
مثل جميع الأدوية، قد يتسبب هذا الدواء بحدوث آثار جانبية، على الرغم من أنها قد لا تحدث 

لجميع المرضى.
مينيمز فينيلفرين قد يلسع عند وضع القطرات لأول مرة وقد تصبح الرؤية غير واضحة. هذا  

الإحساس سوف يزول تدريجيا.
آثار جانبية خطيرةآثار جانبية خطيرة

نادرًا ما يتم الإبلاغ عن ردود أفعال أكثر خطورة، بما في ذلك تشنج في شريان القلب، وعدم 
انتظام ضربات القلب والنوبات القلبية، بعد استخدام محلول الفينيلفرين. هذه عادة ما تحدث في 

المرضى الذين يستخدمون بعض محاليل ١٠ ٪ الفينيلفرين ويعانون بالفعل من مرض بالقلب.
آثار جانبية أخرىآثار جانبية أخرى

غير معروف: لا يمكن تقدير التكرار من البيانات المتاحة.
•  في بعض الحالات، قد يكون الضوء الساطع غير مريح لبضع ساعات بعد استعمال القطرات.

•  من حين لآخر يمكن حدوث تفاعلات تحسسية أو حساسية الملتحمة )حساسية غير طبيعية 
للملتحمة )غشاء رقيق ، شفاف ، رطب يغطى السطح الخارجي الأبيض للعين( إلى مواد 

مختلفة مع عدم الراحة عند التقطير(.
• يمكن أن تؤثر المادة الفعالة في بعض الأحيان على جهاز الدورة الدموية مسببة ارتفاع ضغط 
الدم وخفقان )إحساس يكون فيه الشخص مدرك لضربات قلب غير منتظمة، قاسية أو سريعة(، 

تسارع نبضات القلب واضطرابات أخرى للقلب )انقباض خارجي للقلب وأريثيميا قلبية(.
•  شحوب حول العينين في الأطفال الخدج )يختص بتركيز ٢,٥ ٪(.

آثار جانبية إضافية عند الأطفال:آثار جانبية إضافية عند الأطفال:
غير معروف: لا يمكن تقدير التكرار من البيانات المتاحة.

•  سائل أو تورم في الرئتين )يختص بتركيز ١٠ ٪(.
للإبلاغ عن الآثار الجانبيةللإبلاغ عن الآثار الجانبية

إذا حدثت لك أو لطفلك أي آثار جانبية، تحدث مع طبيبك أو الطبيب المعالج لطفلك أو الصيدلي. 
يتضمن ذلك أي آثار جانبية غير مدرجة في هذه النشرة.

٥. كيف يتعين حفظ نقط العين الخاصة بك٥. كيف يتعين حفظ نقط العين الخاصة بك
احفظها بعيدًا عن متناول ورؤية الأطفال.

لا تستعمل نقط العين بعد تاريخ انتهاء الصلاحية المدون على تغليفة كل وحدة وعلى العلبة بعد 
أحرف انتهاء الصلاحية "EXP". يشير تاريخ انتهاء الصلاحية لليوم الأخير من ذلك الشهر.

لا تحفظها فوق درجة حرارة ٢٥ مئوية. لا تجمّدها. احفظها في العبوة الأصلية لحمايتها من 
الضوء.

النقط موجودة في وحدات "مينيمز" خاصة لاستعمال مرة واحدة، لمعالجة كلتا العينين إذا كانت 
كلتا العينين مصابتين. حالما تُفتح، قم باستعمالها فورًا.

تخلص من أي كمبة متبقية.
لا ينبغي التخلص من الأدوية عن طريق مياه الصرف الصحي أو النفاية المنزلية. اسأل صيدلانيك 
كيف تتخلص من الأدوية التي لم تعد مطلوبة بعد. سوف تساعد هذه الإجراءات على حماية البيئة.

٦. محتويات العبوة ومزيد من المعلومات٦. محتويات العبوة ومزيد من المعلومات
على ماذا تحتوي نقط العين خاصتكعلى ماذا تحتوي نقط العين خاصتك

•  المادة الفعالة هي فينيلفرين هيدروكلوريد. تحتوي كل وحدة مينيمز على حوالي ٠,٥ مل محلول 
نقط عين من فينيلفرين هيدروكلوريد ٢,٥٪ الوزن/الحجم )١٢,٥ ملغ( أو ١٠٪ الوزن/الحجم )٥٠ ملغ(.

•  قد لاتكون جميع التركيزات مسوقة.
•  المركبات الأخرى هي صوديوم ميتابيسولفيت )٢٢٣E(، ديصوديوم ايديتات ومياه منقاة.

لا يحتوي هذا الدواء على مادة حافظة وهو وحدة للاستعمال لمرة واحدة.
محتويات العبوةمحتويات العبوة

تحتوي كل عبوة على ٢٠ وحدة.
حامل ترخيص التسويق:حامل ترخيص التسويق:

بوش آند لومب المملكة المتحدة
١٠٦ لندن رود - كينجستون أبون ثايمز KT2 6TN - المملكة المتحدة

هاتف: ٢٩٠٠ ٨٧٨١ ٢٠)٠( ٤٤+ / فاكس: ٢٩٠١ ٨٧٨١ ٢٠)٠( ٤٤+
المُصنِّع: المُصنِّع: 

لابوراتوري شوفين - ز.أ.ريبوتير - ٠٧٢٠٠ - أوبيناس - فرنسا
الإبلاغ عن الأعراض الجانبية:الإبلاغ عن الأعراض الجانبية:
•  المملكة العربية السعودية:المملكة العربية السعودية:

المركز الوطني للتيقظ الدوائيالمركز الوطني للتيقظ الدوائي
مركز الاتصال الموحد: 19999

www.sfda.gov.sa/npc :الموقع الالكتروني:الموقع الالكتروني ,npc.drug@sfda.gov.sa :البريد الالكتروني:البريد الالكتروني

•  الامارات العربية المتحدة:الامارات العربية المتحدة:
1853 Dubai :صندوق البريد:صندوق البريد pv@mohap.gov.ae :هاتف:هاتف: 80011111 البريد الإلكتروني:البريد الإلكتروني

•  الدول الأخرى: الأخرى:
الرجاء الاتصال بالمؤسسات والهيئات الوطنية في كل دولة.

مجلس وزراء الصحة العربمجلس وزراء الصحة العرب
•  الدواء مستحضر يؤثر على صحتك واستهلاكه خلافاً للتعليمات يعرضك للخطر.

•  اتبع بدقة وصفة الطبيب وطريقة الاستعمال المنصوص عليها وتعليمات الصيدلي الذي صرفها لك.
•  ان الطبيب والصيدلي هما الخبيران في الدواء وبنفعه وضرره.

•  لا تقطع مدة العلاج المحددة لك من تلقاء نفسك.
•  لاتكرر صرف الدواء بدون استشارة الطبيب.

•  لاتترك الادوية في متناول ايدي الاطفال.

تاريخ الإعداد:تاريخ الإعداد: ابريل 2021
مينيمز هو علامة تجارية لشركة بوش آند لومب إنكوربوريتد أو شركاتها التابعة

شركة بوش آند لومب إنكوربوريتد ©
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